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TEST CERTIFICATE NO.: C1/0000014263
Issued To: Date 28/09/2015

Client Code : LO138
LG HAUSYS INDIA PRIVATE LIMITED

LG HOUSE, PLOT NO. 11, SECTOR-44
GURGAON
HARYANA-122001
Kind Attn: MR. SAURABH DHANDA
Sample Description :
ONE SAMPLE DESCRIBED AS POLYMERIC VINYL, SAMPLE CODE: LD393T, WAS RECEIVED.

The sampling was not carried out by Shriram Institute for Industrial Research.The sample details provided in
the test certificate are based on declaration by the party.

Job No. 1509-1-141-2627

Booking No. RG1516/1/5634
Booking Date  17/09/2015
Customer Ref No. E-MAIL
Customer Ref Date  17/09/2015

S.No. Test Result Protocol Adopted
1. Resistance to spread of flame Class A As per Standard UIC-564-2
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